LUNA G-6054-C14U

POS NO SPARE PART DESCRIPTION PCS. PRODUCT NO.
1 SPOUT PLUG 52x12 1 [2294.20
2 STOPPER 1 |2294.27
3 SPOUT 1 2294.17
4 JET 1 [2294.48
5 BODY PLUG 2 [2086.90
6 MOUNTING KIT 1 [2294.28
7 SPOUT BODY 1 [2294.11
8 O-RING SEAL 0.42x0.07 (10.82x1.78mm) 4 19917107
9 O-RING SEAL 0.35x0.06 (9.1x1.6mm) 4 19917083
10 [SCREW 4 12076.36
11 |O-RING SEAL 0.87x0.09 (22.3x2.4mm) 1 19916254
12 |[INSERT 1 2294.29
13 [BODY GASKET 1 [2294.25
14 |[VALVE BODY 2 [2800.17
15 |CARTRIDGE G1/2"-90° TEETH =20 2 [2038.31
16 |[CONNECTOR M27X1,5 2 [2800.15
17 |HEAD LENGTHENING 3 [2800.19
18 [SCREW M4X80 3 [9903.219
19 [MOUNTING SLEEVE 3 [2800.18
20 |SCREW M3X16 6 [9902.008
21 |RING RESISTANCE 3 [2222.76
22 |RING 3 [2222.99
23 |HANDLE SOCLE 3 [2800.11
24 |SCREW M5X6 3 [9903151
25 |HANDLE SOCLE 3 [2241.47
26 |HANDLE ARM 3 [2222.28
27 |CONNECTOR M27X1,5x28 1 [2800.16
28 |VALVE 1 [2294.56
29 [SCREW G1/2" 1 [6095.35
30 [HAND SHOWER 1 |2294.72
31 |CHECK VALVE 1 [2294.97
32 [BODY 1 [2290.58
33 |RUBBER GASKET 1 [2075.35
34 |ROSETTE 1 [2290.55
35 [CONNECTOR 1/2-14NPT 1 [2075.26
36 [GASKET 1 |2085.86
37 |HOLDER SLEEVE 1 [2083.74
38 [HOSE G1/2-1500 1 [2500.35
39 |HOLDER BODY 1 [2290.69
40 |SCREW M4X10 1 [9903.158
41 |HOLDER ROSETTE 1 [2290.66
42 |PIN @2,5X10 2 [2061.47
43 |SCREW M5X10 1 [9903.158
44  |IMOUNTING PACKET 1 2140.49
45 |CONNECTOR 3 [2196.41
46 |MOUNTING ASSEMBLY 1 [2294.75
47 |ELBOW G3/4"3/4-14NPT 1 |2274.75
48 |MOUNTING PIN 10 |2274.17
49 |SUPPLY CONNECTOR 3/4x115 1 ]2294.63
50 [O-RING SEAL 0.6x0.09 (15.3x2.4mm) 4 1991613
51 [SCREW SHIELD 2 [2294.23
52 |PLUG-10237 2 [2294.37
53 |SUPPLY SHIELD 1 [2294.24
54 [PLUG-12424 1 [2294.36




